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Test Number: 106-07 Issue Date: 01/26/2007

1. Scope

This test report certifies that the Exavera Technologies, Inc. Vera-T Asset Tag (Fishercat
VTA 311 and Spinner VTA 331) Transmitter, as tested, meets the RSS 210 Rules and FCC
Part 15, Subpart C requirements. The scope of this test report is limited to the test sample
provided by the client, only in as much as that sample represents other production units. If
any significant changes are made to the unit, the changes shall be evaluated and a retest
may be required.

2. Product Details

2.1. Manufacturer: Exavera

2.2. Model Number: Vera-T Asset Tag Fishercat VTA 311 (represents transmitter
models Fishercat VTA 311 and Spinner VTA 331)

2.3. Serial Number: 101021000003C4

2.4. Description: The Exavera Vera-T Asset Tag (Fishercat VTA 311 and Spinner

VTA 331) is part of a complete suite of intelligent RFID devices to
maximize safety and optimize workflow in secure environments.

The product dimensions are 2.1 in. x 1.3 in. X .57 in. and the product
weight is .7 o0z. It can be operated over five programmable
frequencies: 905.25 MHz, 910.25 MHz, 915.25 MHz, 920.25 MHz,
and 925.25 MHz.

2.5. Power Source: 3 Volt DC integral, non-customer replaceable battery
2.6. EMC Modifications: None

3. Product Configuration
3.1. Operational Characteristics & Software

The Exavera Vera-T Asset Tag (Fishercat VTA 311 and Spinner VTA 331) can be
operated over five programmable frequencies as outlined in the product description. The
sample provided was tested at the lowest, middle and highest operating frequencies. In
addition, the sample provided was programmed to constantly transmit. Under normal
operating conditions, the product would transmit for a short time period (approximately 6
milliseconds) followed by several seconds of being idle. All operational characteristics
were programmed into the product firmware.

3.2. Block Diagram

Fishercat
VTA 311
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4. Measurements Parameters
4.1. Measurement Equipment Used to Perform Test

Device Manufacturer | Model No. | Serial No. | Cal Due
Spectrum Analyzer | Hewlett Packard 8593E 3829A03887 | 3/13/2007
Microwave Preamp | Hewlett Packard 8449B 3008A01323 | 9/21/2008
Biconilog Antenna Com-Power AC220 25509 7/31/2007
Horn Antenna Electro-Metrics EM-6961 6337 8/25/2007

4.2. Measurement & Equipment Setup

Test Date: 1/11/2007

Test Engineer: Brian Breault

Normal Site Temperature (15 - 35°C): 21.6

Relative Humidity (20 -75%RH): 35

Frequency Range: 902.8 — 927.54 MHz
Measurement Distance: 3 Meters

EMI Receiver IF Bandwidth: Depends on measurement
EMI Receiver Avg Bandwidth: Depends on measurement
Detector Function: Depends on measurement

4.3. Measurement Procedure
Test measurements were made in accordance FCC Part 15.249: Operation within the
bands 902 - 928 MHz, 2400 - 2483.5 MHz, 5725 - 5875 MHz, and 24.0 - 24.25 GHz.

The test methods used to generate the data is this test report is in accordance with
ANSI C63.4: 2003, American National Standard for Methods of Measurement of
Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment in the
Range of 9 kHz to 40 GHz

In accordance with ANSI C63.4-2003, section 13.1.4.1, c), the device under test was
rotated through three orthogonal axes to determine which attitude produced the
highest emission relative to the limit. The attitude that produced the highest emission
relative to the limit was used for all radiated emission measurements.
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5. Measurement Summary

FCC Test
Test Requirement Rule Report Result Comment
Requirement | Section
. . Unit has an internal PCB
Antenna Requirement 15.203 N.A Compliant etched antenna.
Radiated Field Strength of .
Fundamental 15.249 (a) 6.1 Compliant
ﬁadlateq Field Strength of 15.249 (a) 6.2 Compliant
armonics
Occupied Bandwidth 6.3 Compliant
99% Bandwidth 6.4 Compliant
15.249 (d), .
Band Edge Measurements 15.209 6.5 Compliant
Spurious Radiated Emissions 15.249 (d), 6.6 Compliant No_mgasurable spurious
15.209 emissions.
Determination of Average 6.7 Compliant
Factor
DUT utilizes an internal 3
Conducted Emissions 15.207 N/A N/A VDC lithium battery that is
not customer replaceable.
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6. Measurement Data
6.1. Radiated Field Strength of Fundamental (15.249, Section (a))

Requirement: The 3 meter field strength of the fundamental emissions from intentional
radiators operated within the 902-928 MHz frequency bands shall
comply with the following requirement: 50 millivolts/meter (94 dBuV/m),
guasi-peak mode measurement.

Frequency Amplitude Q-Peak | Margin | Ant | Ant TT
Sl (MH2) (dBuVv/m) Limit | (dB) | Pol | Ht | Pos | Result
Peak | Q-Peak H/V | cm | Deg P/F
Low 905.238 74.4 74.2 94.0 19.8 H 100 | 230 Passed
Middle 915.238 73.2 73.0 94.0 21.0 H 100 | 280 Passed
High 925.233 73.8 73.3 94.0 20.7 H 100 60 Passed
6.1.1. Radiated Field Strength of Fundamental — Low Frequency
@1@:5@:55 JAN 11, 2H87
1RE-B7 Exawvers VTR 311 Fundamental F& - Low Freg
FEED 9B5.2 MHz
PERK 74.4 dEuW
ne 4.2 dBEpl
RUG  MOT SELECTED
LOG  REF 75.8 dEpW FREAMF ON
9
dB~
HATH
18 dB " \“a.“
mww %Mm
L =
VR 5B
5C FC
ACORR
CENTER 9R5.238 MHz SPAM 1. BAR MHz
RL #1F EW 1R kHz RUG BH ZABR kHz SHF ZB.A msec
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6. Measurement Data (continued)
6.1.2. Radiated Field Strength of Fundamental — Middle Frequency

@EIE!:EIE!:BE! JAW 11, Z@@7
1RE-B7 Exawvers VTR 311 Fundamental F& - Mid Freq

FRED 915.2 MHz
PERK 73.2 dEul
0P 73.8 dEuU
RUG  MOT SELECTED

LOG  REF 75.8 dBupV FRERMF ON
5
dB/

8 a6 AN
T e

e =

MA 3B

sC FC

ACORR

CEMTER 915.c38 MHz SFRAM 1. BAA MHz
t1F EW 128 kHz RUC BEW 288 kH: SWP 20.8 msec

6.1.3. Radiated Field Strength of Fundamental — High Frequency

@EIE!:'—II:BE! JAW 11, Z@@7
1R6-8Y Exavers VTA 311 Fundamental F5 - High Freq

FRED 925.2 MHz
PERK 73.8 dEuU
0P 73.5 dBul
RUG  MOT SELECTED

LOG  REF 75.8 dBpV FREAMP OHN
9
dB/ /4‘
HATH /
18 dB » \\
M
.,I..k.fU'U"' W"""\.I‘,
ol =y
MA SB
5C FC
ACORR
CENMTER 925.233 MHz SFAM 1. BAA MHz
t1F BW 128 kHz RUG EW 388 kHz SHP 2B.@ msec
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6. Measurement Data (continued)
6.2. Radiated Field Strength of Harmonics (15.249, Section (a))

Requirement: The 3 meter field strength of the harmonic emissions from intentional
radiators operated within the 902-928 MHz frequency bands shall
comply with the following: 500 microvolts/meter (54 dBuVv/m), average
mode measurement. Peak field strength may not be greater than 20 dB
above the average limit (74 dBuV/m).

6.2.1. Low Channel (905.240 MHz)

Frequency Amplitude lcég:;rt Amplitude Avgra}ge Margin | Ant | Ant TT Result
(MHz) (dBpv) (dB) (dBuVv/m) Limit (dB) Pol Ht Pos
Peak | Avg Peak | Avg H/V | cm Deg
1810.480 | 63.98| 43.98| -3.96| 60.02| 40.02 54.00| -13.98| H 100 | 270 | Passed
2715.720" | 47.13| 27.13 1.45| 48.58 | 28.58 54.00 | -25.42 H 101 0 Passed
3620.960" | 45.70 | 25.70 3.80 | 49.50| 29.50 54.00| -2450( H 100 181 | Passed
4526.200" | 44.00 | 24.00 7.72| 51.72| 31.72 54.00| -22.28| H 100 0 Passed
5431.440 | 44.92| 24.92 8.40 | 53.32| 33.32 54.00 | -20.68 Noise Floor Passed
6336.680 | 42.26 | 22.26 8.21| 50.47 | 30.47 54.00 | -23.53 Noise Floor Passed
7241.920" | 44.22| 24.22| 11.35| 5557 | 3557 54.00 | -18.43 Noise Floor Passed
8147.160" | 44.60| 24.60| 16.02| 60.62| 40.62 54.00 | -13.38 Noise Floor Passed
9052.400 | 43.19| 23.19| 19.38| 62.57 | 42.57 54.00 | -11.43 Noise Floor Passed

! Frequency falls within the Restricted Bands of Operation. See FCC Part 15, Section 15.205 for additional
information.

6.2.2. Middle Channel (915.240 MHz)

Frequency Amplitude gg; Amplitude Average | Margin | Ant | Ant TT Result
(MHz) (dBupv) (dB). (dBuv/m) Limit (dB) Pol Ht Pos
Peak Avg Peak Avg H/V | cm Deg
1830.480 | 65.80| 45.80| -3.99| 61.81| 4181 54.00| -12.19| H 100 90 | Passed
2745.720" | 52.71| 32.71 0.77 | 53.48 | 33.48 54.00| -20.52| H 208 20 Passed
3660.960" | 46.81| 26.81 3.76 | 50.57 | 30.57 54.00 | -23.43| H 100 10 | Passed
4576.200" | 48.16 | 28.16 8.57| 56.73| 36.73 54.00 | -17.27| H 100 5 Passed
5491.440 43.21| 23.21 8.86 | 52.07| 32.07 54.00 | -21.93 Noise Floor Passed
6406.680 | 43.01| 23.01 9.49| 5250 | 32.50 54.00 | -21.50 Noise Floor Passed
7321.920" | 42.31| 22.31| 14.16| 56.47| 36.47 54.00 | -17.53 Noise Floor Passed
8237.160" | 43.42| 23.42| 16.08| 59.50 | 39.50 54.00 | -14.50 Noise Floor Passed
9152.400" | 44.28 | 24.28| 19.18| 63.46| 43.46 54.00 | -10.54 Noise Floor Passed

' Frequency falls within the Restricted Bands of Operation. See FCC Part 15, Section 15.205 for additional
information.

Page 8 of 18

Compliance Worldwide, Inc. - 357 Main Street - Sandown, NH 03873
(603) 887 3903 Fax 887 6445
http://www.cw-inc.com



ompliance
orldwide [EecREsiTED)

Test Number: 106-07 Issue Date: 01/26/2007

6. Measurement Data (continued)
6.2.3. High Channel (925.240 MHz)

Frequency Amplitude gggrt Amplitude Average | Margin | Ant | Ant TT Result
(MHz) (dBpv) (dB). (dBuVv/m) Limit (dB) Pol Ht Pos
Peak | Avg Peak | Avg H/V | cm Deg
1850.480 | 64.77 | 44.77| -3.87| 60.90| 40.90 54.00| -13.10| H 100 | 270 | Passed
2775.720" | 49.48| 29.48 0.94 | 50.42| 30.42 54.00| -23.58| H 100 0 Passed
3700.960" | 47.06 | 27.06 3.29| 50.35| 30.35 54.00| -23.65| H 167 | 270 | Passed
4626.200" | 46.20 | 26.20 756 | 53.76 | 33.76 54.00| -20.24| H 100 | 270 | Passed
5551.440 | 44.61| 22.61 8.49 | 53.10| 33.10 54.00 | -20.90 Noise Floor Passed
6476.680 | 43.41| 23.41| 10.52| 53.93| 33.93 54.00 | -20.07 Noise Floor Passed
7401.920" | 45.03| 25.03| 14.40| 59.43| 39.43 54.00 | -14.57 Noise Floor Passed
8327.160' | 44.05| 22.05| 17.13| 61.18| 41.18 54.00 | -12.82 Noise Floor Passed
9252.400" | 43.58| 23.58| 20.53| 64.11| 44.11 54.00 -9.89 Noise Floor Passed

! Frequency falls within the Restricted Bands of Operation. See FCC Part 15, Section 15.205 for additional
information.

6.3 Occupied Bandwidth

Requirement: The occupied bandwidth measurements on an intentional radiator
shall be made in accordance with the requirements outlined in ANSI
C63.4-2003, Section 13.1.7.

6.3.1. Occupied Bandwidth, Low Channel
-26 dB Bandwidth = 50 kHz

106-07 Exavera Fisher Cal WTa 311 - Low Frequency Compliance Worldwide Inc. Jan 10, 2007 12:1936 PM
-26 dB Bandwidth: 50 kHz Technician: Brian Breault

B0.00
L1 Bl S B B (e s FERFFEEERE EEPPRRR
1 S N N
1 N
L 1 S B e ST

1 T B S B LAEt) EEEEFRRSRN SRSR

et e et 110

905,151 905.2M 905,21 905.221 905.231 905,241 905.251 905,261 905.271 905.281

Frequency [MHz)
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6. Measurement Data (continued)
6.3. Occupied Bandwidth (continued)

6.3.2. Occupied Bandwidth, Middle Channel
-26 dB Bandwidth = 48.8 kHz

106-07 Exavera Fisher Cal¥T4 311 - Middle Frequency Compliance Worldwide Inc. Jan 10, 2007 12:30:32 PM
-26dB Bandwidth: 48.8 kHz Techhician: Brian Braault

8000
T s ST e B B et EEREEREER EEPPERRE
{1711 R N R : N N M
5711] R SNSRI S : e
11 I Tt B B B R
] L T B B ) EEEEEREE

LT L —— i s ML

1711 L L SO

NE18E N519% ANB206 526 N5.226 N5.236 915.246 915256 915266 N5276

Frequency [MHz]

6.3.3. Occupied Bandwidth, High Channel
-26 dB Bandwidth = 49.5 kHz

106-07 Exavera Fisher Cal WTA 311 - High Frequency Compliance Worldwide Inc. Jan 10, 2007 12:09:33 PM
-26dB Bandwidth: 43.5 kHz Techniciar: Brian Breaul
a0.00

1] ] H e B A B B ) ERTEEREEES SR

111 S )

Fi711| B e e e e e e

dBPY  BOOOf------mmm e oo R e e e e b

55.00

50,00

_____ RN S s IS o

4500

925197 925.197 925.207 925.217 925.227 925.237 925247 925.257 925.267 925.277
Frequency [MHz]
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6. Measurement Data (continued)
6.4. 99% Bandwidth

6.4.1. 99% Bandwidth, Low Channel = 33.50 kHz

%
REF 50 VLOG #AT
SMPL  |OCCUPIED BW (98.99%)

OBW: 33.5 0 kHz

FCI 0 .37 KHZ
Pwr: 47.2 dB o CSP5.| 000 MHz
,/ﬁ
N
—
o
/~/ B
g}f’ v§>
o Mo
My
BE $B Wy
A A My
CORR M
CENTER9 0524 000 MHz SPANS5 0. 00 kHz
#RESBW1 0 kHz #VBW 1 MHz SWP 3 0. 0 msec

5
dB

6.4.2. 99% Bandwidth, Middle Channel = 33.75 kHz

o
REF 50 VLOG #AT

SMPL  |OCCUPIED BW (98.99%)
OBW: 33.75 kHz|
FC U.62Z KHZ

Pwr: 48.6 dB e N CSP5.| 000 MHz

Al W
TV

VIS
WY A Mt
wese 1 Mg
|
Tl

CORR

CENTER 915.24362 MHz

SPAN5 0. 00 kHz
#RESBW 1 0 kHz #VBW 1 MHz

SWP3 0. 0 msec
dB
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6. Measurement Data (continued)
6.4. 99% Bandwidth
6.4.3. 99% Bandwidth, High Channel = 35.25 kHz

Vo
REF 50 VLOG #AT

SMPL  |OCCUPIED BW (98.99%)
OBW: 35.25 kHz

FC: 0. 0 KHZ —
Pwr: 47.2 dB B - N CSP5| 000 MHz
N
e AN
N
] )
e/‘” \,
It \,
g MUY
|
NI |y
RALUVIN VI
oS || v, \
N\ W
CORR| !
CENTER 925.2365 0 MHz SPANS5 0. 00 kHz
#RESBW1 0 kHz #VBW 1 MHz SWP3 0.0 msec
5
dB

6.5. Band Edge Measurements

Requirement: Emissions radiated outside of the specified frequency band of 902
MHz to 928 MHz, except for harmonics, shall be attenuated by at
least 50 dB below the level of the fundamental or to the general
radiated emission limits in Section 15.209, whichever is the lesser
attenuation.

Frequency Amplitude Band Edge Limit Margin
Channel | ="y ) (dBuv/m) (dBuv/m) @Buvim) | (@) | Result
Peak | Q-Peak | Freq MHz Q-Peak Q-Peak Deg P/F
Low 905.238 74.4 74.2 902 40.5 54 -13.5 Passed
High 925.233 73.8 73.3 928 37.2 54 -16.8 Passed
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6. Measurement Data (continued)
6.5. Band Edge Measurements (continued)
6.5.1. Measurement Results — Lower Band Edge

106-01 Exavera Fisher Cal ¥T& 311 - Low Frequency Compliance Worldwide Inc. Jan 10, 2007 12:25:42 PM

Lawer Band Edge Technician: Brian Breault

7w

QP =742 dBpv

72101 PR SRR
B e
B
dBpY  BFO0f-----mmmee e
011 R EEEEE TR PEEP PR

4700 --mmmmmmmrpe e
QP Band Edge =40.54d

402.000 902,350 902700 903,050 803.400 903.750 904.100 904.450 904.800 805150 405500

Frequency [MHz]

6.5.2. Measurement Results — Upper Band Edge

106-01 Exavera Fisher Cal ¥TA 3171 - High Frequency Compliance Worldwide Inc. Jan 10, 2007 121348 PM
Upper Band Edge Techniciar: Brian Breault
A =T Eam

70.00

E5.00

BO.00

dBpy’ 55.00

50.00

45.00

Waand Edge = 37.2 dBpV

325.000 325.300 325.600 325.900 926.200 326.500 926.800 327100 327.400 327.700 328.000

40.00

Frequency [MHz)]

Page 13 of 18

Compliance Worldwide, Inc. - 357 Main Street - Sandown, NH 03873
(603) 887 3903 Fax 887 6445
http://www.cw-inc.com



ompliance &
orldwide

Test Number: 106-07

|ACCREDITEDI

CERTIFICATE NUMBER: 1673.01

Issue Date: 01/26/2007

6. Measurement Data (continued)
6.6. Spurious Radiated Emissions, 30 MHz to EUT 10" Harmonic (15.249, Section (d))

Requirement: Emissions radiated outside of the specified frequency bands, except for
harmonics, shall be attenuated by at least 50 dB below the level of the
fundamental or to the general radiated emission limits in Section 15.209,
whichever is the lesser attenuation.

6.6.1. Spurious Radiated Emissions, 30 MHz to EUT 10" Harmonic Test Setup
6.5.1.1. Regulatory Limit: FCC Part 209, Quasi-Peak & Average

Frequency Range Distance Limit
(MHz) (Meters) (dBuV/m)

30to 88 3 40.0

88 to 216 3 43.5

216 to 960 3 46.0

Above 960 3 54.0

6.6.1.2. Measurement Equipment Used to Perform Test

Device Manufacturer | Model No. | Serial No. | Cal Due
Spectrum Analyzer | Hewlett Packard 8593E 3829A03887 | 3/13/2007
Microwave Preamp | Hewlett Packard 8449B 3008A01323 | 9/21/2008
Biconilog Antenna Com-Power AC220 25509 7131/2007

Horn Antenna Electro-Metrics EM-6961 6337 8/25/2007

6.6.1.3. Measurement & Equipment Setup

Test Date: 1/11/2007
Test Engineer: Brian Breault
Site Temperature (°C): 21.0
Relative Humidity (%RH): 36
Frequency Range: 30 MHz to 1 GHz
EMI Receiver IF Bandwidth : 120 kHz
EMI Receiver Avg Bandwidth: 300 kHz

Detector Functions:
Frequency Range:
EMI Receiver IF Bandwidth :
EMI Receiver Avg Bandwidth:
Detector Functions:
Antenna Height:
Measurement Distance:

6.6.1.4. Test Procedure

Peak and Quasi-Peak
1 GHz to 10™ Harmonic
1 MHz

3 MHz

Peak and Average

1 to 4 meters

3 Meters

Test measurements were made in accordance with ANSI C63.4-2003,
Standard Methods of Measurement of Radio Noise Emissions from Low-
Voltage Electrical and Electronics Equipment in the Range of 9 kHz to 40 GHz.
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6. Measurement Data (continued)
6.6. Spurious Radiated Emissions, 30 MHz to EUT 10" Harmonic (15.249, Section (d))

6.6.2. Spurious Radiated Emissions, (30 MHz — 1 GHz) Test Results
6.6.2.1. Spurious Radiated Emissions, (30 MHz — 1 GHz) - Horizontal Polarity

Test No.: 106-07, Radiated Emissions - Horizontal Polarity FCC,Class B
70

60

dBuv
0

10. 100 1000,

Frequency Pk Amp QP Amp QP Limit Margin | Ant Ht Table Comments
(MHz) (dBpVv/im) (dBpVv/m) (dBpv/m) (dB) (cm) (Deg)
81.4024 28.02 10.46 40.00 -29.54 N/A N/A
97.2511 41.02 36.69 43.50 -6.81 N/A N/A
125.6497 32.11 20.46 43.50 -23.04 N/A N/A
256.7742 24.98 20.27 46.00 -25.73 N/A N/A
466.4501 31.03 25.24 46.00 -20.76 N/A N/A
879.3586 37.58 32.12 46.00 -13.88 N/A N/A
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6. Measurement Data (continued)
6.6. Spurious Radiated Emissions, 30 MHz to EUT 10" Harmonic (15.249, Section (d))

6.6.2. Spurious Radiated Emissions, (30 MHz — 1 GHz) Test Results
6.6.2.1. Spurious Radiated Emissions, (30 MHz — 1 GHz) - Vertical Polarity

Test No.: 106-07, Radiated Emissions - Vertical Polarity FCC,Class B
70

60

40 I

dBuv
0

20

10. 100 1000,

Frequency Pk Amp QP Amp QP Limit Margin | Ant Ht Table Comments
(MHz) (dBpVv/im) (dBpVv/m) (dBpv/m) (dB) (cm) (Deg)
53.8518 26.24 21.61 40.00 -18.39 N/A N/A
94.9536 43.47 41.95 43.50 -1.55 N/A N/A
179.3123 22.06 9.99 43.50 -33.51 N/A N/A
297.4752 26.70 19.09 46.00 -26.91 N/A N/A
603.6379 22.97 17.53 46.00 -28.47 N/A N/A
863.6054 49.00 44.40 46.00 -1.60 N/A N/A

6.6.3. Spurious Radiated Emissions, (1 GHz — 9253 MHz) Test Results
There were no spurious emissions other than the harmonics previously reported.
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6. Measurement Data (continued)
6.7. Determination of Average Factor

Total Duration of 1 cycle: Typically greater than 2 seconds
Maximum Duration of 1 cycle: 100 ms
Total On-Time in 1 cycle: 6.1 ms
On-Time divided by cycle: 6.10 ms/ 100 ms = 0.0610
Average Factor: 20*log(0.0610) = -24.3dB

FCC and IC maximum allowed average factor is —20dB.

6.7.1. Plot showing total duration of pulse train

14:41:55 JAN 11, 2AAY
Ll 186-B7 Exavers VTIA 311 Duty Cycle

HARKER = ACTY DET: PEAK
E.1HPA msec MERS DOET: FERK BF RAVG
- .81 dB MEEa B.1BEA msac
-.21 dB
LOG  REF 72.@ dBupW
1A
dB /s
HATH
A dE
WA SE
SC FC
CORR
CENMTER 915,288 MHz SPAM A Hz
L IF EM 128 kHz AVG BH 288 kHz SHF Z20.8 mcec
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7. Test Site Description

Compliance Worldwide is located at 357 Main Street in Sandown, New Hampshire.
The test sites at Compliance Worldwide are used for conducted and radiated emissions
testing in accordance with Federal Communications Commission (FCC) and Industry
Canada standards. A description of the test sites is on file with the FCC (registration number
96392) and Industry Canada (file number IC 3023A-1).

The radiated emissions test site is a 3 and 10 meter enclosed open area test site
(OATS). Personnel, support equipment and test equipment are located in the basement
beneath the OATS ground plane.

The conducted emissions site is part of a 16' x 20" x 12' ferrite tile chamber and uses
one of the walls for the vertical ground plane required by EN 55022.

Both sites are designed to test products or systems 1.5 meter W x 1.5 meter L x 2.0
meter H, floor standing or table top.

Page 18 of 18

Compliance Worldwide, Inc. - 357 Main Street - Sandown, NH 03873
(603) 887 3903 Fax 887 6445
http://www.cw-inc.com



